o= NI"TM™

ELEVATING CULINARY EXCELLENCE

PARTS BREAKDOWN

ITEM MODEL

48111 Santos 10CV1

+—10 100

b 10 106
@ 10 105

O 10103
10 104

10 200

@/10 304
@/10 305 10 300
10 306
e 10301

10 500

10 714—

\ 109508 (15V)
10 922

>
»—10 917

10901 4
\ 10 906B
L / @/ 10 905
10 933 \I %
10 908&_@ 2101 2\2,? B

10909— 3 q
10934 —= mi\li 10 904
b S e
10 933
?
10925—o & 10908

10920——— ¢  §F—— 10913
e 10934




= e = NI

ELEVATING CULINARY EXCELLENCE

PARTS BREAKDOWN

ITEM MODEL
48111 Santos 10CV1

Item No. Description Position  Item No. Description Position Item No. Description Position
39729 | Complete Lever for 48111 10100 73120 | Friction Plate for 48111 10504 AM922 ng'ete Motor 110V 60Hz for | 15505
40683 | Black Lever for 48111 10101 73121 i{g‘fﬂed'me Flange Only for 10505 AC370 igm'ete Rotor with Shaft for 10731
40421 Lever Axle (Pin) D8x34 for 48111 | 10102 73122 | Screw H4ax12 for 48111 10506 AM923 | Stator Only 110V 60Hz for 48111 | 107328
Complete Cup with Screw and Complete Friction Clutch for
40684 |\ I 10103 40699 | 4ot 10600 AC371 | Lower Flange for 48111 10741
40685 Cup Locking Screw for 48111 10104 40700 g;";;’{‘ﬁ'“mh & Disc (Welded) 10601 AC372 | Ondulated Washer for 48111 10742
40686 | Stainless Steel Cup Only for 10105 40701 | Screw HC M5x10 Stainless Steel | 465 73141 | Stainless Steel Housing for 48111 | 10800
48111 for 48111
: Stainless Steel Driving Pin for
40687 Stainless Steel Washer for 48111 10106 40529 28111 10606 44062 Chromed Base Only for 48111 10901
73114 i;i?'fss Steel Cover Only for 10107 40702 Fiber Pushing Pin for 48111 10607 40706 Plastic Drip Tray for 48111 10903
73115 Stainless Steel Spring for 48111 10108 40703 Steel Ball D6 for 48111 10608 73144 Bottom Plate for 48111 10904
73116 Stainless Steel Spring Cap for 10109 40704 Brake Stainless Steel Spring for 10609 20707 Switch for 48111 10905
48111 48111
73117 Lever Washer for 48111 10110 40705 Complete Drive Plate for 48111 10610 AM924 On-Off Plate (110V UL) for 48111 109068
40688 Perforated Strainer (Stainless 10200 AC367 | Screw HC M6x8 for 48111 10613 73147 Washer 4x10 for 48111 10908
Steel) for 48111
40689 | Complete Stainless Steel Bowl | ;55 73125 | Complete Upper Flange for 48111 | 10701 73148 | Screw H4x16 ZN for 48111 10909
with Nut for 48111
73118 Stainless Steel Bowl for 48111 10301 73126 Upper Flange for 48111 10702 73149 Screw H4x10 for 48111 10910
40690 | Nylon Nut for 48111 10304 73127 | Bearing 6201 for 48111 10703 44063 Zg;"’ﬁ Cord with USA Plug for 109128
40691 Gasket D12x22x5 for 48111 10305 73128 Bearing Washer for 48111 10704 73151 Screw 4.8x16 ZN for 48111 10913
40692 Polyethylene Washer for 48111 10306 73129 Screw H4x10 ZN for 48111 10705 73153 Screw 4x10 for 48111 10917
4s05g | Chromed Aluminum Top (Bowl) | 4, 73132 | Bearing 6201 for 48111 10712 73156 | Screw H M5x12 ZN for 48111 10920
with 4 Nuts for 48111
Chromed Aluminum Top Only
44059 10401 73134 | Screw H4x10 ZN for 48111 10714 AM925 | Ground Symbol for 48111 10922
(Bowl) for 48111
40695 Bowl Locking Nut for 48111 10402 73135 ﬁf‘rsjgmng Threaded Rod M5 10721 AM926 | Washer AZ 8 for 48111 10924
40696 fo"ﬂg'ﬁf Intermediate Flange | 4450, 73136 | NutH M5 ZN for 48111 10722 AMO27 | Nut H M8 ZN for 48111 10925
73119 Equipped Intermediate Flange 10501 73137 | Split Washer D5 for 48111 10723 AM928 | Foot (for NSF 110V) for 48111 10933
without Brushes for 48111
40697 Bronze Bearing for 48111 10502 73138 Washer AZ 5 for 48111 10724 AM929 Cap (for 110V) for 48111 10934
40698 | Gasket 12x22x5 for 48111 10503 73139 | Washer 6x18 for 48111 10725 AP892 ?f&ﬂgﬁiﬁ?ﬁmw Base NSF 109508




